
PARTS
MANUAL
MODEL
EH03

EH035V2B401

12/15



Subaru Industrial Power Products
905 Telser Road - Lake Zurich, IL 60047 - Phone 847-540-7300 - Fax 847-438-5012
e-mail: sales@subarupower.com - www.subarupower.com © 2015 Subaru Industrial Power Products

EH03 - 2 - 12/15



Group Name Page

Accessories.................................................................................................................................................4

Carburetor....................................................................................................................................................6

Engine.........................................................................................................................................................8

Intake.........................................................................................................................................................12

Part Number Index.....................................................................................................................14

Part Description Index...............................................................................................................15

12/15 - 3 - EH03

Group Index



EH03 - 4 - 12/15

Accessories



RemarkQtyDescriptionPart Number.Ref

1TOOL SET196134-61

1MANUAL-------------2

12/15 - 5 - EH03

Accessories



EH03 - 6 - 12/15

Carburetor



RemarkQtyDescriptionPart Number.Ref

2CARBURETOR593-60110-001

1SWIVEL325922-63

1WASHER413140-94

1STOP RING E-3257964-15

1SPRING234183-66

1O RING - 2213538-87

1JET325924-28

1GASKET, PUMP442155-99

1DIAPHRAGM, PUMP168575-610

1PUMP BODY ASSY593-60150-2011

1SCREENWJ0-00963-6412

1GASKET, METERING
DIAPHRAGM

442154-113

1DIAPHRAGM, METERING168574-814

1AIR PURGE BODY140438-815

1BULB, PURGE424314-716

1COVER, PURGE BULB346270-017

2SCREW - 3X24266582-418

12/15 - 7 - EH03

Carburetor



EH03 - 8 - 12/15

Engine



RemarkQtyDescriptionPart Number.Ref

Includes ITEMS 2-51CYLINDER BLOCK SET593-10380-021

2SPACER424200-22

2VALVE, CHECK424201-03

1BOLT - M5X16266812-34

1BOLT - M5X33266573-55

1LEAD VALVE346083-96

1RETAINER PLATE593-15013-007

1BOLT - M4X10266810-78

1TUBE, OIL593-65006-009

1WEIGHT325666-810

4BOLT - M5X14266811-511

4CASE, OIL593-65008-0012

4SCREW -M6×8004-31060-8013

3GASKET346305-714

1GASKET593-65004-0015

4GASKET424100-616

1GAUGE, OIL450565-617

1PLUG, SPARK -CMR6A168401-918

1GASKET, ROCKER COVER593-15016-0019

1COVER, ROCKER593-15014-0020

1BOLT - M5X14266811-521

1HOUSING, BLOWER318614-422

1BOLT - M5X16266813-123

4BOLT - M8X24266800-024

1SHOE, CLUTCH168563-325

1WASHER - 8267424-526

1SPRING, CLUTCH531-80040-1027

1BOLT - M6X16265577-428

1FLYWHEEL593-70120-2129

1COIL, IGNITION593-70120-1030

1BOLT - M4X20011-90499-7031

2TUBE444021-632

1TERMINAL, SPARK PLUG CAP324891-833

1CAP, PLUG424105-634

2LEAD UNIT638665-435

1WIRE638784-636

1BOLT - M5X14266811-537

1COVER, CAM GEAR593-15015-0038

2GASKET, COVER CAM GEAR593-15017-0039

12/15 - 9 - EH03

Engine



RemarkQtyDescriptionPart Number.Ref

2PIN - 5X21.8268238-540

1CAM GEAR ASSY593-30070-0041

2LIFTER313169-442

2PIN - 4×15.8268239-343

1ROD - 2.5256866-844

1ROCKER ARM ASSY125554-745

1RETAINER, SPRING325912-946

1SPRING - 13234181-047

2PIN - 5×31.8256200-248

1VALVE, EXHAUST325913-749

1VALVE, INTAKE325914-550

1SCREW - M5X12266808-451

1COVER, CYLINDER593-55022-0052

1BOLT - M5X40266440-453

1MUFFLER593-30140-0154

1GASKET, EXHAUST345916-555

1PISTON RING SET195141-656

1CLIP233983-157

1PISTON318613-658

4PIN, PISTON257796-659

1NEEDLE CAGE1014212085-660

1KEY - 3254040-261

1SEAL, OIL - 12213537-062

3WASHER - 26267425-363

1CRANKSHAFT CP142170-064

1SEAL, OIL - 12213682-165

1SCREW - M5X14266809-266

Includes ITEMS 68-761COVER STARTER ASSY593-50040-0167

1PULLEY168483-168

1SCREW - 5X12 (TAPPING)266585-869

1ARM, SWING325923-470

1COLLAR451938-671

1REEL451937-872

1SPRING232258-573

2ROPE, STARTER444036-374

1KNOB, STARTER424317-175

1STOPPER, ROPE424360-076

1LABEL, MODEL593-95012-0177

1FILTER, FUEL163447-078

EH03 - 10 - 12/15

Engine



RemarkQtyDescriptionPart Number.Ref

1CLAMP, HOSE345920-479

1TUBE168862-380

1PLATE424102-281

2PLATE424103-082

2TANK, FUEL455360-983

1DAMPER424104-884

2CAP, FUEL TANK140435-485

12/15 - 11 - EH03

Engine



EH03 - 12 - 12/15

Intake



RemarkQtyDescriptionPart Number.Ref

4PIPE, INTAKE325915-319

1GASKET413166-120

1O-RING - 10213063-921

1INSULATOR451874-622

1SCREW014-90699-4023

1BOLT - M5×16265A04-724

1GASKET442177-925

1CLAMP, HOSE345918-126

2PIPE, BREATHER - 8.5X4.5422055-927

1PIPE - 7X3X60422070-328

Includes ITEMS 30-381CLEANER PLATE ASSY125468-029

1LEVER, CHOKE451925-530

1O RING - 15213540-131

1AIR CLEANER PLATE CP140814-632

1VALVE, CHECK424316-333

1O RING - 14213539-634

1PLATE, CHECK VALVE451924-735

1VALVE, CHECK424315-536

1GASKET168577-237

1PLATE168576-438

1PLATE, CHOKE450560-639

1GASKET423376-240

1PLATE345919-941

1SCREW - M5X68265188-542

1ELEMENT, AIR CLEANER443140-543

1ELEMENT, AIR CLEANER443141-344

1COVER, AIR CLEANER450561-445

1SCREW - M5X14266809-246

12/15 - 13 - EH03

Intake



The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

PagePart Number

5------------- ...................
9004-31060-80 ............
9011-90499-70 ............
13014-90699-40 ............
13125468-0 ...................
10125554-7 ...................
11140435-4 ...................
7140438-8 ...................
13140814-6 ...................
10142170-0 ...................
10163447-0 ...................
9168401-9 ...................
10168483-1 ...................
9168563-3 ...................
7168574-8 ...................
7168575-6 ...................
13168576-4 ...................
13168577-2 ...................
11168862-3 ...................
10195141-6 ...................
5196134-6 ...................
10212085-6 ...................
13213063-9 ...................
10213537-0 ...................
7213538-8 ...................
13213539-6 ...................
13213540-1 ...................
10213682-1 ...................
10232258-5 ...................
10233983-1 ...................
10234181-0 ...................
7234183-6 ...................
10254040-2 ...................
10256200-2 ...................
10256866-8 ...................
10257796-6 ...................
7257964-1 ...................
13265188-5 ...................
9265577-4 ...................
13265A04-7 ...................
10266440-4 ...................
9266573-5 ...................
7266582-4 ...................
10266585-8 ...................
9266800-0 ...................
10266808-4 ...................
10, 13266809-2 ...................
9266810-7 ...................
9266811-5 ...................
9266812-3 ...................
9266813-1 ...................
9267424-5 ...................
10267425-3 ...................
10268238-5 ...................
10268239-3 ...................
10313169-4 ...................
10318613-6 ...................
9318614-4 ...................
9324891-8 ...................
9325666-8 ...................
10325912-9 ...................
10325913-7 ...................
10325914-5 ...................
13325915-3 ...................
7325922-6 ...................
10325923-4 ...................
7325924-2 ...................

PagePart Number

10345916-5 ...................
13345918-1 ...................
13345919-9 ...................
11345920-4 ...................
9346083-9 ...................
7346270-0 ...................
9346305-7 ...................
7413140-9 ...................
13413166-1 ...................
13422055-9 ...................
13422070-3 ...................
13423376-2 ...................
9424100-6 ...................
11424102-2 ...................
11424103-0 ...................
11424104-8 ...................
9424105-6 ...................
9424200-2 ...................
9424201-0 ...................
7424314-7 ...................
13424315-5 ...................
13424316-3 ...................
10424317-1 ...................
10424360-0 ...................
7442154-1 ...................
7442155-9 ...................
13442177-9 ...................
13443140-5 ...................
13443141-3 ...................
9444021-6 ...................
10444036-3 ...................
13450560-6 ...................
13450561-4 ...................
9450565-6 ...................
13451874-6 ...................
13451924-7 ...................
13451925-5 ...................
10451937-8 ...................
10451938-6 ...................
11455360-9 ...................
9531-80040-10 ............
9593-10380-02 ............
9593-15013-00 ............
9593-15014-00 ............
9593-15015-00 ............
9593-15016-00 ............
9593-15017-00 ............
10593-30070-00 ............
10593-30140-01 ............
10593-50040-01 ............
10593-55022-00 ............
7593-60110-00 ............
7593-60150-20 ............
9593-65004-00 ............
9593-65006-00 ............
9593-65008-00 ............
9593-70120-10 ............
9593-70120-21 ............
10593-95012-01 ............
9638665-4 ...................
9638784-6 ...................
7WJ0-00963-64 ...........

EH03 - 14 - 12/15

Part Number Index



The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is used
on.

A
AIR CLEANER PLATE CP.....13
AIR PURGE BODY.....7
ARM, SWING.....10

B
BOLT - M4X10.....9
BOLT - M4X20.....9
BOLT - M5×16.....13
BOLT - M5X14.....9
BOLT - M5X16.....9
BOLT - M5X33.....9
BOLT - M5X40.....10
BOLT - M6X16.....9
BOLT - M8X24.....9
BULB, PURGE.....7

C
CAM GEAR ASSY.....10
CAP, FUEL TANK.....11
CAP, PLUG.....9
CARBURETOR.....7
CASE, OIL.....9
CLAMP, HOSE.....11, 13
CLEANER PLATE ASSY.....13
CLIP.....10
COIL, IGNITION.....9
COLLAR.....10
COVER STARTER ASSY.....10
COVER, AIR CLEANER.....13
COVER, CAM GEAR.....9
COVER, CYLINDER.....10
COVER, PURGE BULB.....7
COVER, ROCKER.....9
CRANKSHAFT CP.....10
CYLINDER BLOCK SET.....9

D
DAMPER.....11
DIAPHRAGM, METERING.....7
DIAPHRAGM, PUMP.....7

E
ELEMENT, AIR CLEANER.....13

F
FILTER, FUEL.....10
FLYWHEEL.....9

G
GASKET.....9, 13
GASKET, COVER CAM GEAR.....9
GASKET, EXHAUST.....10
GASKET, METERING DIAPHRAGM.....7
GASKET, PUMP.....7

GASKET, ROCKER COVER.....9
GAUGE, OIL.....9

H
HOUSING, BLOWER.....9

I
INSULATOR.....13

J
JET.....7

K
KEY - 3.....10
KNOB, STARTER.....10

L
LABEL, MODEL.....10
LEAD UNIT.....9
LEAD VALVE.....9
LEVER, CHOKE.....13
LIFTER.....10

M
MANUAL.....5
MUFFLER.....10

N
NEEDLE CAGE1014.....10

O
O RING - 14.....13
O RING - 15.....13
O RING - 2.....7
O-RING - 10.....13

P
PIN - 4×15.8.....10
PIN - 5×31.8.....10
PIN - 5X21.8.....10
PIN, PISTON.....10
PIPE - 7X3X60.....13
PIPE, BREATHER - 8.5X4.5.....13
PIPE, INTAKE.....13
PISTON.....10
PISTON RING SET.....10
PLATE.....11, 13
PLATE, CHECK VALVE.....13
PLATE, CHOKE.....13
PLUG, SPARK -CMR6A.....9
PULLEY.....10
PUMP BODY ASSY.....7

R
REEL.....10

RETAINER PLATE.....9
RETAINER, SPRING.....10
ROCKER ARM ASSY.....10
ROD - 2.5.....10
ROPE, STARTER.....10

S
SCREEN.....7
SCREW.....13
SCREW - 3X24.....7
SCREW - 5X12 (TAPPING).....10
SCREW - M5X12.....10
SCREW - M5X14.....10, 13
SCREW - M5X68.....13
SCREW -M6×8.....9
SEAL, OIL - 12.....10
SHOE, CLUTCH.....9
SPACER.....9
SPRING.....7, 10
SPRING - 13.....10
SPRING, CLUTCH.....9
STOP RING E-3.....7
STOPPER, ROPE.....10
SWIVEL.....7

T
TANK, FUEL.....11
TERMINAL, SPARK PLUG CAP.....9
TOOL SET.....5
TUBE.....9, 11
TUBE, OIL.....9

V
VALVE, CHECK.....9, 13
VALVE, EXHAUST.....10
VALVE, INTAKE.....10

W
WASHER.....7
WASHER - 26.....10
WASHER - 8.....9
WEIGHT.....9
WIRE.....9

12/15 - 15 - EH03

Part Description Index



PRINTED IN THE USA

Subaru Industrial Power Products
905 Telser Road - Lake Zurich, IL 60047
Phone 847-540-7300 - Fax 847-438-5012
e-mail: sales@subarupower.com - www.subarupower.com


